UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-UMT
ISED ID 6545A-UMT
Equipment Under Test UMT

Test Report Serial Number | TR8231_01
Date of Test(s) 5-7 June 2023
Report Issue Date 7 June 2023

Test Personnel

Testing performed by e ?‘“a’J

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2023. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2023. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
1.1 BLE
Summary
Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHZz)
RF output power 2402.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2402.000 15.0 1.000000 | PASS
Peak Power Spectral Density 2402.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2402.000 15.0 1.000000 | PASS
Band Edge low 2402.000 15.0 1.000000 | PASS
Tx Spurious Emission 2402.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2402.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2442.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2442.000 15.0 1.000000 | PASS
Tx Spurious Emission 2442.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2442.000 15.0 1.000000 | PASS
Minimum Emission Bandwidth 6 dB 2480.000 15.0 1.000000 | PASS
Occupied Channel Bandwidth 99% 2480.000 15.0 1.000000 | PASS
Band Edge high 2480.000 15.0 1.000000 | PASS
Tx Spurious Emission 2480.000 15.0 1.000000 | PASS
Emissions in restricted frequency bands (Average) 2480.000 15.0 1.000000 | PASS
RF output power (2402 MHz; 15.000 dBm; 1 MHz)
Customized settings.
Result
DUT Frequency Gated RMS | Limit Max | Gated EIRP | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
2402.000000 6.1 30.0 6.1 85.577 | PASS
OSP PowerMeter settings
Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 ps 1.000 us
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427 West 12800 South, Draper, UT 84020

Minimum Emission Bandwidth 6 dB (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 0.732674 0.500000 2401.623762 2402.356436

DUT Frequency Max Level Result
(MHz) (dBm)
2402.000000 4.4 | PASS

(continuation of the "6 dB Bandwidth" table from column 6 ...)

6 dB Bandwidth

1571
10T

Level indBm

2401

Bandwidth

2401.5

2402

Frequency in MHz

2402.5

2403
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PROPRIETARY

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Spectrum I |mv3|
Ref Level 0.00 dBm @ RBW 100 kHz
Att 20de  SWT 18.9 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100/100
® 1Pk Max
-10 dBm ﬁ
-20 dBm
-30 dBm ////
-50 dem
-60 dBm
-70 dBm
-80 dBm
-90 dBm
CF 2.402 GHz 101 pts Span 2.0 MHz
Date: 5.JUN.2023 03:45:20
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 101 ~40
Sweeptime 18.938 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FET AUTO
Preamp off off
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COMPLIANCE
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427 West 12800 South, Draper, UT 84020

Peak Power Spectral Density (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Resul

t

DUT Frequency Frequency

(MHz)

(MHz)

PSD
(dBm)

Limit
Max
(dBm)

Result

2402.000000 2401.807500

-5.063

PASS

Ports

Port

State

used

PSD Connector 1

Spectrum I

Ref Level 0.00 dBm
20 de
SGL Count 100/100

Att

@ RBW 10 kHz
SWT 1.5 ms @ VBW 30 kHz

Mode Sweep

® 1Pk Max

-10 dBm

-20 dBm

ek

-30 dBm

-70 dBm

-80 dBm

-390 dBm

Date: 5.JUN.2023

CF 2.402 GHz

300 pts

03:45:30

Span 1.5 MHz

A
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UNIFIED
&/ COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.40125 GHz 2.40125 GHz
Stop Frequency 2.40275 GHz 2.40275 GHz
Span 1.500 MHz 1.500 MHz
RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 300 ~ 300
Sweeptime 1.500 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 20.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2402.000000 1.050000 2401.472500 2402.522500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2402.000000 | PASS

99 % Bandwidth

0_-
-10T
£
m
©
£
-
2401 2401.5 2402 2402.5 2403
Frequency in MHz
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Bandwidth
Spectrum | |ui:17:t I
Ref Level 0.00 dBm @ RBW 10 kHz
Att 20 dB  SWT 189.6 ps @ VYBW 30 kHz Mode auto FFT
SGL Count 100/100
@® 1Pk Max
-10 dBm

-20 dBm A A\/\l' AVAVASI
-30 dBm “{\/\M W"”‘M
' M
-40 dBm f
MMTG\UTWA / \\,\ V/\P/L\M\J

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.402 GHz 400 pts Span 2.0 MHz

D )

Date: 5.JUN.2023 03:45:37

Measurement
Setting Instrument Target Value
Value
Start Frequency 2.40100 GHz 2.40100 GHz
Stop Frequency 2.40300 GHz 2.40300 GHz
Span 2.000 MHz 2.000 MHz
RBW 10.000 kHz >=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 400 ~ 400
Sweeptime 189.648 us AUTO
Reference Level 0.000dBm 0.000dBm
Attenuation 20.000dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Documentl Page 7 of 32
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427 West 12800 South, Draper, UT 84020

Band Edge low (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
2399.975000 -46.3 24.3 -22.0 | PASS
2399.925000 -46.7 24.7 -22.0 | PASS
2399.875000 -46.7 24.7 -22.0 | PASS
2399.825000 -47.5 25.5 -22.0 | PASS
2399.775000 -49.4 27.5 -22.0 | PASS
2399.725000 -50.0 28.1 -22.0 | PASS
2399.525000 -50.5 28.5 -22.0 | PASS
2399.325000 -50.6 28.6 -22.0 | PASS
2399.375000 -50.7 28.8 -22.0 | PASS
2399.675000 -50.9 28.9 -22.0 | PASS
2399.575000 -50.9 29.0 -22.0 | PASS
2399.625000 -51.2 29.2 -22.0 | PASS
2399.275000 -51.3 29.3 -22.0 | PASS
2399.425000 -51.5 29.5 -22.0 | PASS
2399.475000 -51.7 29.7 -22.0 | PASS
Band Edge
107
0 -
£ -201
a
o 4
£
S a0
g
5 i
-60 1
2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz
Limit Sum Level X Fail
Documentl Page 8 of 32

PROPRIETARY



UNIFIED

COMPLIANCE
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Gain
5T
4+
o 4
o
£ 34
—
é -
(5]
2 27
<
s 4
(s}
1+
0 t t t t t t t t t t t t t t t t H
2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz
Connectorl
Attenuation
5_-
4+
m 4
o
£ 371
-
§ -+
[S]
2 27
=
o =+
o
l__
0 t t t t t t t t t t t t t t t t H
2310 2320 2340 2360 2380 2400 2420 2440 2460 2483.5
Frequency in MHz
Connectorl
Measurement 1
Setting Instrument Target Value
Value
Start Frequency 2.31000 GHz 2.31000 GHz
Stop Frequency 2.40000 GHz 2.40000 GHz
Span 90.000 MHz 90.000 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1800 ~ 1800
Sweeptime 113.672 us AUTO
Reference Level -20.000dBm -30.000dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Documentl Page 9 of 32
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427 West 12800 South, Draper, UT 84020

Measurement 2

Setting Instrument Target Value
Value

Start Frequency 2.40000 GHz 2.40000 GHz
Stop Frequency 2.48350 GHz 2.48350 GHz
Span 83.500 MHz 83.500 MHz
RBW 100.000 kHz <=100.000 kHz
VBW 300.000 kHz >= 300.000 kHz
SweepPoints 1670 ~ 1670
Sweeptime 94.727 ps AUTO
Reference Level -20.000 dBm -30.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Tx Spurious Emission (2402 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level | Margin Limit
(MHz) (dBm) (dB) (dBm)
2395.021008 -46.7 23.1 -23.5
19098.961645 -48.6 25.1 -23.5
23856.230663 -49.2 25.6 -23.5
19798.560030 -49.6 26.1 -23.5
25115.507756 -49.9 26.4 -23.5
17819.696026 -50.1 26.6 -23.5
25335.381534 -50.1 26.6 -23.5
25815.106141 -50.3 26.8 -23.5
24955.599554 -50.4 26.9 -23.5
24445.892159 -50.6 27.1 -23.5
23406.488844 -50.6 27.1 -23.5
24745.720038 -50.7 27.2 -23.5
25785.123353 -50.7 27.2 -23.5
25455.312686 -50.8 27.2 -23.5
24965.593816 -50.8 27.2 -23.5
Documentl Page 10 of 32
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427 West 12800 South, Draper, UT 84020

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1
Spurious
10T
O_-
e -20T
m -+
©
c
3 7
3 1
-
-60 T
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Limit Sum Level T Threshold X Critical Final Critical
Gain
5
4__
@ 4
=]
£ 34+
—
§ -
(&)
2 27
<
s 1
o
1+
0+—+—+—+—++— f—————— ————— —
30M 50 60 80100M 200 300 400500 8001G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl
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LABORATORY 427 West 12800 South, Draper, UT 84020
Attenuation
07T
m
© 5T
g i
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G

Connectorl

Pre Measurement 1

Frequency in Hz

Setting Instrument Target Value
Value

RBW 100.000 kHz <=100.000 kHz

VBW 300.000 kHz >= 300.000 kHz

SweepPoints 238 ~ 238

Sweeptime 23.700 ms AUTO

Reference Level -20.000 dBm -30.000 dBm

Attenuation 10.000 dB AUTO

Detector MaxPeak MaxPeak

SweepCount 3 3

Filter 3dB 3dB

Trace Mode Max Hold Max Hold

Sweeptype Sweep AUTO

Preamp off off
Emissions in restricted frequency bands (Average) (2402 MHz; 15.000
dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2402.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Documentl Page 12 of 32
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LABORATORY 427 West 12800 South, Draper, UT 84020

Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
2369.750000 -48.8 7.6 -41.2
74.325000 -67.6 7.7 -59.9
74.275000 -67.6 7.7 -59.9
73.575000 -67.8 7.9 -59.9
75.175000 -67.8 7.9 -59.9
2370.250000 -49.2 8.0 -41.2
75.125000 -67.9 8.0 -59.9
74.075000 -67.9 8.0 -59.9
73.625000 -68.0 8.1 -59.9
73.075000 -68.2 8.3 -59.9
73.125000 -68.3 8.4 -59.9
74.025000 -68.3 8.4 -59.9
73.275000 -68.4 8.5 -59.9
74.875000 -68.5 8.6 -59.9
74.225000 -68.5 8.6 -59.9

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
0.009000 30.000000 2 2
30.000000 1000.000000 2 2
1000.000000 7000.000000 1 1
7000.000000 26000.000000 1 1
Restricted Band
10 1
0_
-201
D% 4
=] -40 1
£ 4
T 607
<5
3 4
-801
-100 1
9k 30 100k 300 M M 10M 30 100M 300 1G 3G
Frequency in Hz
Limit T Threshold Critical Sum Level
Documentl Page 13 of 32
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LABORATORY 427 West 12800 South, Draper, UT 84020
Gain
5T
4+
o 4
o
£ 3+
—
§ -
o
2 27
<
s 4
O
1+
0 } } } } } } } } } } } {
9%k 30 100k 300 M 3M 10M 30 100M 1G 3G 10G 26G
Frequency in Hz
Connectorl
Attenuation
10T
m
© 5T
£
-
§ +
]
g
s 0T
O
9%k 30 100k 300 M M 0M 30 100M 1G 3G 10G 26G
Frequency in Hz
Connectorl

Pre Measurement 1

Setting Instrument Target Value
Value
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 12000 ~ 12000
Sweeptime 12.000 ms AUTO
Reference Level -20.000dBm -30.000dBm
Attenuation 10.000dB AUTO
Detector Average Average
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Documentl Page 14 of 32

PROPRIETARY



UNIFIED
4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Pre Measurement 2

Setting Instrument Target Value
Value

RBW 10.000 kHz <=10.000 kHz
VBW 30.000 kHz >= 30.000 kHz
SweepPoints 5998 ~ 5998
Sweeptime 1.327 ms AUTO
Reference Level -30.000dBm -30.000dBm
Attenuation 0.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 30 30
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off

Minimum Emission Bandwidth 6 dB (2442 MHz; 15.000 dBm; 1 MHz)

Customized settings.

6 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2442.000000 0.772278 0.500000 2441.603960 2442.376238

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2442.000000 3.8 | PASS

Level indBm

6 dB Bandwidth

2441

2442

Frequency in MHz

Documentl

PROPRIETARY

Page 15 of 32



UNIFIED
COMPLIANCE
LABORATORY

\7

Bandwidth

Spectrum I

Ref Level 0.00 dBm

Att 20 de

SGL Count 100/100
® 1Pk Max

427 West 12800 South, Draper, UT 84020

(=]

@ RBW 100 kHz

SWT 18.9 ps @ VBW 300 kHz Mode Auto FFT

-10 dBm

L ™

-20 dBm

-30 dBm

*%—dﬁ‘m\

-50 dBm

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.442 GHz 101 pts Span 2.0 MHz

D [

Date: 5.JUN.2023

Occupied Channel Bandwidth 99% (2442 MHz; 15.000 dBm; 1 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2442.000000 1.055000 - 2441.467500 2442.522500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2442.000000 | PASS

Documentl Page 16 of 32
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427 West 12800 South, Draper, UT 84020

Level in dBm

99 % Bandwidth

Bandwidth

Spectrum |

2442
Frequency in MHz

Ref Level 0.00 dBm
Att 20 de
SGL Count 100/100

@ RBW

SWT 189.6 ps @ VBW 30 kHz

10 kHz
Mode Auto FFT

@® 1Pk Max

-10 dBm

-20 dBm

M

WA

Wr\/\/\,\w%

-30 dBm

-40 dBm //f
S

MW,

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.442 GHz

400 pts Span 2.0 MHz

Date: 5.JUN.2023 03:59:00

Documentl
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Tx Spurious Emission (2442 MHz; 15.000 dBm; 1 MHz)

427 West 12800 South, Draper, UT 84020

Customized settings.

Result
DUT Frequency Result
(MHz2)
2442.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
19818.548555 -48.5 23.9 -24.5
25145.490544 -49.8 25.3 -24.5
25485.295474 -49.9 25.3 -24.5
19828.542818 -50.3 25.8 -24.5
25115.507756 -50.4 25.8 -24.5
19868.519868 -50.4 25.9 -24.5
24405.915108 -50.4 25.9 -24.5
24545.834785 -50.6 26.1 -24.5
23126.649490 -50.7 26.1 -24.5
25245.433170 -50.7 26.1 -24.5
23556.402784 -50.8 26.2 -24.5
22107.234700 -50.8 26.2 -24.5
19448.760837 -50.8 26.3 -24.5
25025.559392 -50.8 26.3 -24.5
19138.938695 -50.8 26.3 -24.5

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MH2) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

Documentl

PROPRIETARY

Page 18 of 32



UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Spurious
10T
o+
e -20T
s}
] 1
=
% 40T
z 1
-
-60T
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G6 810G 20G26G
Frequency in Hz
Limit Sum Level - Threshold X Critical X Final Critical
Gain
5__
4t
a 4
©
£ 3+
—
§ -
[S]
2 27
=
s 1
O
l__
o+—+—+——+++ —t—+—+—+++— —t—t+—+—t+++— —
30M 50 60 80100M 200 300 400500 800 1G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl
Attenuation
10T
fos)
S 54
=
—
§ +
]
c
g of
(&)
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl
Documentl Page 19 of 32
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Emissions in restricted frequency bands (Average) (2442 MHz; 15.000

dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2442.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result

(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit
(MH2z) (dBm) (dB) (dBm)
74.875000 -66.7 6.8 -59.9
73.675000 -66.9 7.0 -59.9
74.925000 -66.9 7.0 -59.9
73.275000 -67.0 7.1 -59.9
73.325000 -67.1 7.2 -59.9
74.825000 -67.4 7.5 -59.9
74.525000 -67.5 7.6 -59.9
73.625000 -67.5 7.6 -59.9
74.575000 -67.6 7.7 -59.9
73.725000 -67.6 7.7 -59.9
73.025000 -67.9 8.0 -59.9
73.225000 -68.1 8.2 -59.9
119.875000 -64.9 8.5 -56.4
73.075000 -68.5 8.6 -59.9
119.825000 -65.0 8.6 -56.4

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
0.009000 30.000000
30.000000 1000.000000

1000.000000

7000.000000

7000.000000

26000.000000

NN

=N
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427 West 12800 South, Draper, UT 84020

Restricted Band

Level indBm

9k 30 100k 300 M 3M 10M

Frequency in Hz

Limit S Threshold X Critical

Gain

Connectorl in dBi

100M 300 1G 3G 10G 26G

Sum Level X Final Critical

0 } } } } } }
9k 30 100k 300 1M 3M 10M

Frequency in Hz

Connectorl

Attenuation

1071

Connectorl in dB

100M 300 1G 3G 10G  26G

9k 30 100k 300 M 3M 10M

Frequency in Hz

Connectorl

100M 300 1G 3G 10G 26G

Documentl
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Minimum Emission Bandwidth 6 dB (2480 MHz; 15.000 dBm; 1 MHz)

Customized settings.

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 0.712872 0.500000 2479.643564 2480.356436

DUT Frequency Max Level Result
(MHz) (dBm)
2480.000000 4.9 | PASS

(continuation of the "6 dB Bandwidth" table from column 6 ...)

6 dB Bandwidth

1571
10T

Level indBm

2479

Bandwidth

2479.5

2480

Frequency in MHz

2480.5

2481

Documentl
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Spectrum I

Ref Level 0.00 dBm

Att 20 de

SGL Count 100/100
@® 1Pk Max

427 West 12800 South, Draper, UT 84020

&

@ RBW 100 kHz

SWT 18.9 ps @ VBW 300 kHz Mode Auto FFT

-10 dBm /H‘_,H,_,.f—-_

-20 dBm

-30 dBm

=45-Tbr
Ly

-50 dBm

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.48 GHz 101 pts Span 2.0 MHz

T anmm e

Date: 5.JUN.2023 04:02:26

Occupied Channel Bandwidth 99% (2480 MHz; 15.000 dBm; 1 MHz)

Customized settings.

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2480.000000 1.055000 2479.467500 2480.522500

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2480.000000 | PASS
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99 % Bandwidth

Level in dBm

01 |

2479 2479.5 2480 2480.5 2481
Frequency in MHz

Bandwidth

Spectrum | |U%J|

Ref Level 0.00 dBm @ RBW 10 kHz

Att 20de  SWT 189.6 ps @ VYBW 30 kHz Mode auto FFT
SGL Count 100/100

@® 1Pk Max

-10 dBm

-20 dBm

\WIvg Ao
A [ g
-30 dém /\Jj - N\,\/\A
-40 dem f
|- / \\\ r A

-60 dBm

-70 dBm

-80 dBm

-90 dBm

CF 2.48 GHz 400 pts Span 2.0 MHz

Date: 5.JUN.2023 04:02:42
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Band Edge high (2480 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result

(MHz)

DUT Frequency

Result

2480.000000 | PASS

Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
2483.525000 -54.3 32.6 -21.7 | PASS
2483.575000 -54.4 32.8 -21.7 | PASS
2495.725000 -54.7 33.0 -21.7 | PASS
2483.725000 -54.7 33.0 -21.7 | PASS
2495.775000 -54.8 33.1 -21.7 | PASS
2483.625000 -54.9 33.2 -21.7 | PASS
2483.675000 -54.9 33.2 -21.7 | PASS
2495.875000 -54.9 33.3 -21.7 | PASS
2484.875000 -55.0 33.3 -21.7 | PASS
2483.775000 -55.2 33.5 -21.7 | PASS
2484.825000 -55.2 335 -21.7 | PASS
2484.325000 -55.2 33.5 -21.7 | PASS
2495.925000 -55.4 33.7 -21.7 | PASS
2483.825000 -55.5 33.8 -21.7 | PASS
2495.675000 -55.5 33.8 -21.7 | PASS
Band Edge

10T

0_

E -201

o
£ ]
S 401
<5
_, -
-60 1
2400 2420 2440 2460 2480 2500
Frequency in MHz
Limit Sum Level X Fail
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Connectorl in dBi

Gain

2400

Connectorl

Connectorl in dB

2420

2440 2460
Frequency in MHz

Attenuation

2500

2400

Connectorl

Tx Spurious Emission (2480 MHz; 15.000 dBm; 1 MHz)

Customized settings.

Result

2420

DUT Frequency
(MHz)

Result

2480.000000

PASS

Final measurements

2440 2460
Frequency in MHz

Frequency
(MHz)

Level Pre
Measurement
(dBm)

level
(dBm)

Limit
(dBm)

Margin
(dB)

Result

2500
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Pre Measurements

Frequency Level | Margin Limit

(MHz) (dBm) (dB) (dBm)
24985.582342 -49.7 25.0 -24.7
17819.696026 -50.0 25.3 -24.7
24825.674139 -50.2 25.5 -24.7
17809.701764 -50.2 25.5 -24.7
25135.496281 -50.3 25.6 -24.7
24775.702826 -50.4 25.7 -24.7
19118.950170 -50.6 25.9 -24.7
15760.877922 -50.6 25.9 -24.7
22756.861772 -50.6 25.9 -24.7
25935.037293 -50.7 26.1 -24.7
23406.488844 -50.8 26.1 -24.7
24735.725776 -50.8 26.1 -24.7
25025.559392 -50.9 26.2 -24.7
19218.892796 -50.9 26.2 -24.7
19208.898534 -50.9 26.2 -24.7

Measurement Settings

Start Frequency

Stop Frequency

Pre Measurement

Final Measurement

(MHz) (MHz)
30.000000 2400.000000 1 1
2400.000000 2483.500000 1 1
2483.500000 26000.000000 1 1

Spurious

Level indBm

'

[o2]

o
1

30M

Limit

5060 80100M

200 300 400500

Sum Level -

8001G

Frequency in Hz

Threshold

2G

3G 4G5G 6 810G

X Critical X

20G26G

Final Critical
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Gain
5T
4+
o 4
o
£ 34
—
§ -
(5]
2 27
<
s 4
(s}
1+
o+—+—+—+++ —t—+—+—+++— —t—t+—+—t+++— —
30M 50 60 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G
Frequency in Hz
Connectorl
Attenuation
10T
m
© 5T
£
-
g
]
g
s 0T
o
30M 5060 80100M 200 300 400500 8001G 2G 3G 4G5G 6 810G 20G26G

Connectorl

Frequency in Hz

Emissions in restricted frequency bands (Average) (2480 MHz; 15.000

dBm; 1 MHz)

Customized settings.

Result
DUT Frequency Result
(MHz)
2480.000000 | PASS
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Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement (dBm) | (dBm) (dB)
(dBm)
Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
2483.750000 -46.3 5.1 -41.2
2485.750000 -47.1 5.9 -41.2
2484.250000 -48.5 7.3 -41.2
2484.750000 -48.6 7.4 -41.2
74.525000 -67.6 7.7 -59.9
74.575000 -67.6 7.7 -59.9
74.475000 -67.7 7.8 -59.9
118.425000 -65.0 8.6 -56.4
73.025000 -68.5 8.6 -59.9
73.275000 -68.5 8.6 -59.9
118.375000 -65.1 8.7 -56.4
75.125000 -68.8 8.9 -59.9
74.275000 -68.8 8.9 -59.9
73.225000 -68.8 8.9 -59.9
74.225000 -68.8 8.9 -59.9

Measurement Settings

Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
0.009000 30.000000 2 2
30.000000 1000.000000 2 2
1000.000000 7000.000000 1 1
7000.000000 26000.000000 1 1
Restricted Band
107
0
-201
] J
g
£ 407
EN
8 -60

9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Limit T Threshold Critical Sum Level X Final Critical
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Gain
5
4t
@ 4
o
£ 3+
—
§ -
o
2 27
<
s 41
o
1+
0 } } } } } } } } } } } } |
9k 30 100k 300 M 3M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Connectorl
Attenuation
10T
[ia}
© 5T
£
-
§ +
]
g
s 0T
o
9%k 30 100k 300 M M 10M 30 100M 300 1G 3G 10G 26G
Frequency in Hz
Connectorl
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-- End of Report -
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